



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000038053

Issued to :

R.K. MARBLE PVT. LTD.
MADANGANJ-KISHANGARH
AJMER - 305801, RAJASTHAN

J.O.No. 702-181-0890
Reg.No. 1159506
Date 21-02-2007
GC-01 (REV-04)
Your Ref.No. RK/SM-33/12

**Kind Attn: MR. RAVINDER KUMAR GUPTA , VICE PRESIDENT
SALES & MARKETING**

Sample Particulars :

Date 12.02.2007

One sample described as Vietnam White Marble Area-Querry : KN-78 Size :50x50x50mm was received.

TEST RESULTS

(On dry basis)

S.No.	Chemical analysis, % by mass	Test Value
1.	Loss on ignition (at 1000°±10°C)	43.7
2.	Silica (as SiO ₂)	0.22
3.	Alumina (as Al ₂ O ₃)	0.02
4.	Iron oxide (as Fe ₂ O ₃)	0.02
5.	Lime (as CaO)	55.5
6.	Magnesia (as MgO)	0.27
7.	Soda (as Na ₂ O)	Less than 0.01
8.	Potash (as K ₂ O)	Less than 0.01
9.	Titania (as TiO ₂)	NIL

Protocol/Tech. Used: I) ASTM C- 25(Guidelines)
ii) AAS & ICP-OES

D.O.R: 13.02.2007
D.O.C: 21.02.2007


AUTHORISED SIGNATORY
(EMPLOYEE CODE: 504)



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000038052

Issued to :
R.K. MARBLE PVT. LTD.
MADANGANJ-KISHANGARH
AJMER - 305801, RAJASTHAN

J.O.No. 702-181-0889
Reg.No. 1159506
Date 21-02-2007
GC-01 (REV-04)
Your Ref.No. RK/SM-33/12

Kind Attn: MR. RAVINDER KUMAR GUPTA , VICE PRESIDENT
SALES & MARKETING


Sample Particulars : **Date** 12.02.2007

One sample described as Vietnam White Marble, Area – Quarry : KN-78 was received.

TEST RESULTS

<u>.No.</u>	<u>Test</u>	<u>Test Value</u>	<u>Protocol</u>
1.	Hardness, Moh's Scale	3	Moh's Scale

D.O.R.: 13.02.2007
D.O.C.: 21.02.2007


AUTHORISED SIGNATORY
(EMPLOYEE CODE: *508*)



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000038050

Issued to :

R.K. MARBLE PVT. LTD.
MADANGANJ-KISHANGARH
AJMER - 305801, RAJASTHAN

J.O.No. 702-181-0887
Reg.No. 1159506
Date 21-02-2007
GC-01 (REV-04)
Your Ref.No. RK/SM-33/12

**Kind Attn: MR. RAVINDER KUMAR GUPTA , VICE PRESIDENT
SALES & MARKETING**

Sample Particulars :


Date 12.02.2007

One sample described as Vietnam White Marble, Area – Quarry : KN-78 was received.

TEST RESULTS

<u>S.No.</u>	<u>Test</u>	<u>Test Value</u>	<u>Protocol</u>
1.	Water absorption,% by wt.	0.1	ASTM C-97 guidelines

D.O.R.: 13.02.2007
D.O.C.: 21.02.2007


AUTHORISED SIGNATORY
(EMPLOYEE CODE: 509)

